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JIANGMEN LONGXING ELECTRONIC MATERIALS CO., LTD.

COPPER CLAD LAMINATE
QUALITY TEST REPORT&CERTIFICATE

ADD: BUILDING 1&2,NO.241,CHAOLIAN AVENUE,PENGJIANG DISTRICT, JIANGMEN, GUANGDONG, CHINA

% J'(Customer):ILM ELECTRONICS PRIVATE LIMITED %% (Quantity): 1000 SHEETS

15 P/0O No.: LX230922BIL

5 (Type):FR-4 Grade A 1.6mm 35/0  #iA%(Inch): 40.5*48.5inch 36 H#H: 20234F10H11H

Lot No Ltem Unit Test Condition Property Actual value |Judgement
Frg R 1 H L For I 2% A oRilE LA RFRIED 4
1
1 9.“)“ _ A IPC-4101 Class A OK Pass
Visuals
SAE
2 Rj‘ N2 mm A -0+5 -0+3 Pass
Panel Size Tolerance
3 JIE mm A XF A2k Diagonal <3 Pass
Squareness
4 *ﬁﬁ};&: mm A 1.6+0.13 1.56 Pass
Thickness
Ay = I —€<—4 ‘Iﬂ‘
5 b 2 5L Kgf/cm A Above 1.43 1.45 Pass
Peel Strength
+ e
6 fif 4L Sec/fp 288°C Above 10 25 Pass
Thermal Stress
= 4 2 ;]—\“
7 AT AL Um | IPC-TM-650 35/0 35/0 Pass
Copper Test
8 Il EEI.IKE. . MQ C96/35/90 Above = 1.0x10* 1.8x10° Pass
Surface Resistivity
|
9 B MQ C96/35/90 | Above = 1.0x10° |  1.5x10° Pass
Volume Resistivity
N
10 ks C-—40/23/50 | Less than <54 52 Pass
Permittivity
AN T AT
11 i C--40/23/50 | Less than < 0.03 0.027 Pass
Loss Tangent
|] J
12 N % D 24/23 Less than < 0.5 0.4 Pass
Moisture Absorpition
)| E;
13 A fi - E 24/23 V--0 UL9%4 94-VO Pass
Flame Resistance
B ARvE B
14 i&%%%}gﬁ.ﬂg °C E2/105 DSC Tg=130 A<3 130/2.8 soe==Pass
Glass Tansition T e

¥l (QA Technician): i %

H 1% (Check):




